Spare parts list for RPB430X Engine

Pos no |Reference no CN name En name dosage
1 AH1E40F-5-1 |ilaE Bk press plate for oil tank 1
2 AH1E40F-5-2 |[JhEiEE damping mat for oil tank 1
3 AH1E40F-5-3 |37 25 Mk tank cap set 1
4 AH1E40F-5-4 |yh47 oil tank 1
5 AH1E40F-5-5 |3 2k oil pipe set 1
6 AH1E40F-5-6 |jig4l knob 1
7 AH1E40F-5-7 |5 )E#s & air filter cover 1
8 AH1E40F-5-8 |Z*)Eig4% air filter element 1
9 AH1E40F-5-9 [P 75 14T M5x50 hex bolt M5x50 2
10 AH1E40F-5-10 |[==JE 234 £ @5.5x@7x5 bushing @5.5x@7x5 2
11 AHL1E40F-5-11 |25 JE 28 R 5 Ak air filter seat 1
12 AH1EA40F-5-12 | N7N M4 A8 %5TM5x25 bolt set M5x25 4
13 AH1E40F-5-13 [§X & wind guide 1
14 AH1E40F-5-14 | X% Bk flywheel 1
15 AH1E40F-5-15 | [H% woodruff key 1
16 AH1E40F-5-16 |3 @30xp15x7 oil seal @30x¢p15x7 1
17 AH1E40F-5-17 |LfE1ik crank case, left 1
18 AH1E40F-5-18 |EAi4H position pin 4
19 AH1E40F-5-19 |#h7#6202 bearing 6202 2
20 AH1E40F-5-20 |7c Hi#A crank, left 1
21 AH1E40F-5-21 |hie%y pin for crank 1
22 AH1E40F-5-22 | XLIRETHlI7KKZK 15%20%10 needle bearing KZK 15x20x10 1
23 AH1E40F-5-23 |45 Hi#A crank, right 1
24 AH1E40F-5-24 445554434 seal mat for crank case 1
25 AH1E40F-5-25 |4%E1k crank case, right 1
26 AH1E40F-5-26 |ih#f@22x@12x7 oil seal p22x¢p12x7 1
27 AH1E40F-5-27 | 7S fAIEETM5x35 hex bolt set M5x35 4




28 AH1E40F-5-28 |38 spring washer @8 2
29 AH1E40F-5-29 |2 sh#83k 5 Bk starter plate 1
30 AH1E40F-5-30 |j2ahassi gasket for starter 1
31 AH1E40F-5-31 |Ezh2e sk starter cpl. 1
32 AH1E40F-5-32 |75 A4 & 1247 M5x20 hex bolt set M5x20 4
33 AH1E40F-5-33 & connecting rod 1
34 AH1E40F-5-34 |1HZERY R stop collar for piston 2
35 AH1E40F-5-35 |74 li7RKBK 10x13x15 needle bearing KBK 10x13x15 1
36 AH1E40F-5-36 |i&ZE4Y piston pin 1
37 AH1E40F-5-37 [V5%E piston 1
38 AH1E40F-5-38 |i&ZEIf piston ring 2
39 AH1E40F-5-39 | ST #a )y cylinder gasket 1
40 AH1E40F-5-40 |7 se 8 muffler bracket 1
41 AHL1E40F-5-41 |7875 28 KUk muffler set 1
42 AH1E40F-5-42 |-}k H & 152 4TM5x16 cross pan bolt set M5x16 1
43 AH1E40F-5-43 |8k 4 A 124TM4x8 cross pan bolt set M4x8 1
44 AH1E40F-5-44 |75 24T 415 M6x55 hex bolt set M6x55 2
45 AH1EA40F-5-45 |+ KAHikM5x12 cross bolt M5x12 2
46 AH1E40F-5-46 |47 {4k = housing 1
47 AH1E40F-5-47 | 7S R4 M5x20 hex bolt M5x20 4
48 AH1E40F-5-48 |:kftZELD BM6A spark plug 1
49 AH1E40F-5-49 |t cylinder 1
50 AH1E40F-5-50 |5 & % B4 seal mat for air-inlet 1
51 AH1E40F-5-51 [i#<% air-inlet 1
52 AH1E40F-5-52 | 7N 4 & i8%5TM5x25 hex bolt set M5x25 2
53 AH1E40F-5-53 | & %Al M Ak ignition set 1
54 AH1EA40F-5-54 |75 ff14H & 1847 M5x20 hex bolt set M5x20 2
55 AH1E40F-5-55 |{bima83d gasket for carburetor 1
56 AH1E40F-5-56 |{kyhi 28 carburetor 1




57 AH1EA40F-5-57 |4 F-# g special flat washer 3
58 AH1E40F-5-58 | 554 2% Mk cluch set 1
59 AH1E40F-5-59 |#% 583k wave spring washer 2
60 AH1E40F-5-60 |&RiZfM8x25 steps bolt M8x25 2
61 AH1E40F-5-61 |4h/SfIEEEMS hex nut M8 1




3T

¥4

oo ]9

52

3

o3|

e
She| BN
—
= o
Yo
| Ll
= =
=




e ‘ g
ﬁ;\é o t=3 = = e
’ o=t = —
| - | e &
o = lae o o
- i <t =1
B = = s =
2
(a3 Do i s
=
=
=
=1
)
=
SRNEE
P ==
W ==
%
o
j\#
Pinasy
pmay
w2
R =
=
- =
== =1
. i
[lctiu
o =
=




Spare parts list for RPB430X transmission

Pos no [Reference no Chinese name English name QTY
1 |WL430-2ZH-1 INIpAN=NTY engine cpl 1E40F-5 1
2 [WL430-2ZH-2 fef HH SRR Output assembly 1
2-1 |WL430-2ZH-2-1 |#zh: driven wheel 1
2-2  |WL430-2ZH-2-2 |FLA 408 circlip ¢35 1
2-3  |WL430-2ZH-2-3 | bearing 6202RS 1
2-4  |WL430-2ZH-2-4 |#f FHELE circlip for shaft ¢15 1
2-5 |WL430-2ZH-2-5 | cluch housing 1
2-6 |WL430-2ZH-2-6 |RANfH LT hex bolt set M6x30 4
2-7 |WL430-2ZH-2-7 |BRBEE damping bush 1
2-8 |WL430-2ZH-2-8 |FLAAR4RE circlip ¢45 1
2-9 |WL430-2ZH-2-9 |#EE clamp ¢26 1
2-10 |WL430-2ZH-2-10 R/ S 18%T hex bolt set M6x25 1
2-11 |WL430-2ZH-2-11 RN AL &84T hex bolt set M6x16 1

3  |WL430-2zZH-3 liamIk =g =N drive shaft pipe assy. 1
3-1 |WL430-2ZH-3-1 |fEahheE (shiim) drive shaft pipe | 1
3-2 |WL430-2ZH-3-2 |giEsE pipe connector 1
3-3 |WL430-2ZH-3-3 |@E 1
3-4 |WL430-2ZH-3-4 |Z=iEET 1
3-5 |WL430-2ZH-3-5 |EHiE (T {F=klw)  |drive shaft pipe Il ¢26x750 1
3-6 |WL430-2ZH-3-6 |f&zhE ( TELI) drive shaft Il 1
3-7 |WL430-2zH-3-7 |fE4H knob M6 1
3-8 |WL430-2ZH-3-8 |NAAR4ET hex bolt M6x18 1
3-9 |WL430-2ZH-3-9 |AAFHIRET hex bolt M5x12 2
3-10 |WL430-2ZH-3-10 |#fi#Es shaft connector 1
3-11 |WL430-2ZH-3-11 |f&zhE (zhiom) drive shaft | 1
3-12 |WL430-2ZH-3-12 | &mihE oil shaft sleeve p8xp23.5 6
3-13 |WL430-2ZH-3-13 |4 B AR i 24 Rubber collar ¢6.5x@14x15 2

4 WL430-2ZH-4 PEEE blade guard assy. 1
4-1 |WL430-2ZH-4-1 |dE4: )& ik fth | B Rt self-lock nut M10x1.25-LH 1
4-2 |WL430-2ZH-4-2 |®RiF= blade protector 1
4-3 |WL430-2ZH-4-3 |71/ TR outer flange for blade 1
4-4 |WL430-2ZH-4-4 |J] K 3T blade 1




4-5 |WL430-2ZH-4-5 |71/ 3545 inner flange for blade 1
4-6 |WL430-2ZH-4-6 |+=FELHE cross pan bolt set M5x12 3
4-7 |WL430-2ZH-4-7 |E¥=% press cover 1
4-8 |WL430-2ZH-4-8 |RYEfg 7 2= grass baffle bracket 1
4-9 |WL430-2ZH-4-9 |+ g iiEseT cross pan self-tapping screw ST4.2x16 2
4-10 [WL430-2ZH-4-10 [/NT1E knife 1
4-11 |WL430-2ZH-4-11 | #4754 grass baffle 1
4-12 |WL430-2ZH-4-12 | ¥ B4R AR press plate for grass baffle 1
4-13 |WL430-2ZH-4-13 |RABEHE hex bolt set M6x20 2
5 [wL430-2ZH-5 TSRS B gear box cpl. 1
5-1 |WL430-2ZH-5-1 [t oil seal 932xp20x5
5-2 |WL430-2ZH-5-2 |l retaining ring ¢32 1
5-3  |WL430-2ZH-5-3 | Hfik bearing 6002RS 1
5-4 |WL430-2ZH-5-4 |fE4kih shaft 1
5-5 |WL430-2ZH-5-5 |#zfikte driven gear 1
5-6 |WL430-2ZH-5-6 |5k gear box 1
5-7 |WL430-2ZH-5-7 |AAREHEIZEET hex bolt set M6x12 1
5-8 |WL430-2ZH-5-8 |AANAHEIEET hex bolt set M6x16 1
5-9 |WL430-2ZH-5-9 |AARAHEIEET hex bolt set M5x25 2
5-10 |WL430-2ZH-5-10 |E k% driving gear 1
5-11 |WL430-2ZH-5-11 | FH s EERLE retaining ring for shaft ¢10 1
5-12 |WL430-2ZH-5-12 | 7L A5y retaining ring ¢26 1
5-13 |WL430-2ZH-5-13 |# 7k bearing 6000RS 3
6 |WL430-2ZH-6  |$TELEE spool assy. 1
6-1 |WL430-2ZH-6-1 |#EF&F nut M10x1.5-LH 1
6-2 |WL430-2ZH-6-2 [|#TE 4 3% spool cover 1
6-3 |WL430-2ZH-6-3 [#FH washer @40x@28x0.5 1
6-4 |WL430-2ZH-6-4 |3 spring 1
6-5 |WL430-2ZH-6-5 |[#FH washer @40x@28x0.5 1
6-6 |WL430-2ZH-6-6 [|$TE 4 string 1
6-7 |WL430-2ZH-6-7 |ziskhp spool wheel 1
6-8 |WL430-2ZH-6-8 [$TE4 =% spool base 1
7 [WL430-2ZH-7 FiB L Handle assembly 1
7-1 |WL430-2ZH-7-1 [N flameout line 2
7-2  |WL430-2ZH-7-2 |$Legiy belt 5x150 3




7-3  |WL430-2ZH-7-3 |RAAERET hex bolt M6x33 1
7-4 |WL430-2ZH-7-4 |FI4 flat washer @6x@12x01 1
7-5 |WL430-2ZH-7-5 |AEiEiE handle cover, left 1
7-6 |WL430-2ZH-7-6 |[BAFFX stop switch 1
7-7 |WL430-2ZH-7-7 |HRALIEHIE B4 return spring for satety lever 1
7-8 |WL430-2ZH-7-8 |+FiEEKIEL cross self-tapping screw ¢3x10 1
7-9 [WL430-2ZH-7-9 |{RF&Hr lever 1
7-10 |WL430-2ZH-7-10 |&iEiE handle cover, right 1
7-11 |WL430-2ZH-7-11 |+FE BRI cross self-tapping screw ST3.8x14 7
7-12 |WL430-2ZH-7-12 |3d[ JHAL trigger 1
7-13 |WL430-2ZH-7-13 |# AL [21 437 g8 5% return spring for trigger 1
7-14 |WL430-2ZH-7-14 |NAiE & nut M6 1
7-15 |WL430-2ZH-7-15 |fr#iEHIE safety lever 1
7-16 |WL430-2ZH-7-16 |if[ 4 throttle cable 1
7-17 |WL430-2ZH-7-17 |ig&sris bellows 1
7-18 |WL430-2ZH-7-18 [N /N A& 122 M5x25  |screw M5x25 4
7-19 |WL430-2ZH-7-19 |EEFE £ [E g clamp up cover 1
7-20 |WL430-2ZH-7-20 |F B E & E fixed block 1
7-21 |WL430-2ZH-7-21 |EE EE T [EHR clamp down cover 1
7-22 |WL430-2ZH-7-22 |Fim4a% Alu handle 1
7-23 |WL430-2ZH-7-22 |IBFE handle sheath 1

8 |WL430-2ZH-8 AL SR shoulder strap assy. 1
8-1 |WL430-2ZH-8-1 &%y shoulder strap 1
8-2 |WL430-2ZH-8-2 |IEEEH M4 B HilER) self-lock nut M5 1
8-3 |WL430-2ZH-8-3 |&™ FFFH Ak hook 1
8-4 |WL430-2ZH-8-4 |NANAH A2 HIER hex bolt M5x20 1




	Engine spare part list.pdf
	RPB430X Engine.pdf
	RPB430X transmission.pdf
	Transmission spare parts list.pdf

